DESIGN MANUAL
for
ANIX COLOR REMOVAIL SYSTEM
Skyco Water Treatment Plant

Dare County, North Carolina
System ID# 04-28-030

Prepared For:

Dare County Water Department
600 Mustain St.
Kill Devil Hills, NC 27948
(252) 441-7788

3

A
£
-
R
[
=

g 2 e
o, VT "f T
AT
e
Ang o

A i;f C. 5%
85330950
Prepared By:
Quible & Associates, P.C.

Boyle Engineering Corporation RosTek Associates, Inc.
Engineering = Environmental Sciences » Planning Process Consultant Program Manager
PO Drawer 870 PO Box 670
Kitty Hawk, NC 27949

PO Box 47567
Bakersfield, CA 93302 Tampa, FL 33647
(252) 261-3300 FAX (252) 261-1260 (661) 323-7253 FAX (661) 395-0359 {813) 971-9139 FAX 971-9149
E-Mail - quible@mindspring.com http://www . boyleengineering.com E-Mail - waterpro@msn.com
[...]
' ' spool drawing prior to fabrication. ' -

— - D. ,Measurement and Payment

- | Payment for the work in this sectlon shall be mcluded as part of the Iurnp-—sum bid amount
N : stated in the Proposal ‘ -

.~ PART2-MATERIALS

P1pe smaller than 3 mchcs shall conform to ASTM A 312, Grade TP 316L. Plpe 3
inches and larger shall conform to ASTM A3120rA 778, Grade TP 316L.

Pipe sizes and wall ‘t_hlcknesscs shall confonn to ANSI B36.19 asfo_llows:_ :

~ STAINLESS-STEEL PIPE ' | | 15276-1
' BKAI5I0100-5Sep 2000 (S15276.D0C) . AR |



| P:pe Size ' : " Wall Thickness |

linch and smaller o . Schedule 80S
‘1, 1/4 mehes through 3-lin_ches | Schedule 408
3-1/2 inches through 8 inches | Schedule 108

Larger than 8 inches, thrbugh 18 inches | Schedule 10 -

. Fittings.

. Flttmgs 3 mches and smaller shall be socket welded conforrmng to ANSI B16.11,
. 3,000-pound CWP. Material for socket welded fittings shall-conform to ASTM A
- 403, Class WP316L or ASTM A 182, Grade F316L

. 2..: Fittings for buried or submerged pipe larger than 3 1nches through 24 inches shall be

~ butt-welded, conforming to ASTM A 403, Class WP or ASTM"A 774, same
. material and wall thlclcness as the p1pe conforrmng to ANSI B16. 9 Elbows shall be
short radius.

3. Fittings for aboveground or exposed plpe larger than 3 inches through 18 inches

" shall be butt-welded or flanged, confonmng to ASTM A 403, Class WP or ASTM A
- 774, same matérial and wall thickness as the p1pe conferrmng ‘to ANSI B16.9.
Elbows shall be short radms ‘ :

_ Plckhng= Passwatmg, and Fmal Cleanmg
- Pipe and ﬁttmgs shall be final cleaned, p1ck1ed and passxvated per ASTM A 380. After

. final cleanmg, wet surfaces with water and 1nspect for rust spots after 24 hours Reclean if
S there is any evidence of rustmg ' : :

'Quahty Controi a

- -Include the "Hydrostatxc Test" and "Flattemng Test“ reqmrements desenbed in ASTM A
530, : ‘

Protectwe End Caps

Provxde protective end caps on each piece of pipe or fabneated section, completely sealing

‘the piece from contamination during shipment and storage. Provide the same type of seals

on each ﬁttmg, or ship and store ﬁttmgs in sealed boxes or containers.

'Jomts L

1. Jomts for pipes 3 mChes and.smaller shall be socket welded, same material as
spemﬁed for fittings, 3,000-pound WOG, conforming to ANSI B16. 11

- R o_mts._for buried or submer—ged pzpe,larger than 3 inches shall be butt-welded.

© STAINLESSSTEELPIPE 12
BKAI510100- 5 Sep 2000 ($15276.00C) o



S

B

3. Joints for aboveground or exposed plpe larger than 3 mches shall be ﬂanged or butt—
“welded. :

G_. Outlets and Nozzles

1._' Outlets of size 3 inches and smaller in piping 4 inches and larger shall be of the

' Thredolet type, per MSS SP-97 and AWWA Manual M11 (1989 edition), Figure

13-23. Outlets shall be 3,000-pound WOG stainless steel per ASTM A 182, Grade

F316L, or ASTM A 403, Grade WP316L. Threads shall comply with AINSI

- B1.20.1. Qutlets shall be Bonney Forge Co. “Thredolet " Allied Plpmg Products Co.
"Branchlet "or equal _

2. See Section 15201 for addmonal reqmrements

- H. Thread Lubrlcaz_lt

7 Use Teflon thread lubricating compound or Teflon tape..

L Flan es

1. Provide weidmeck flanges (conforming to ANSI B16.5) for pii)ing 3 inches and

smaller to connect to flanged- valves, fittings, or equipment. Provide weld-neck or

slip-on flanges for piping larger than 3 inches. Flanges shall be Class 150 per ANSI
B16.5. Flanges shall match the connecting flanges on the adjacent fitting, valve, or
pxece of equipment. Flanges shall be flat face. Van Stone ﬂanges are unacceptable

2. Matenal for weld~neck and shp-on ﬂanges shall conform to ASTM A 182 Grade -
. - F316L. ' ) : _ o

J.  Bolts and Nuts for Flanges -

' See Section 15050.

K. jLubricant for Stajﬁless-Steel Bolts and Nuts.

See Secﬁon 15050.

y 'L. | Gaskets for Flanges

See Section 15050.

STAINLESS-STEEL PIPE ‘ 15276-3
BKAISIOIOO 5 Sep 2000 (815276 DOC) . :



PART 3 - EXECUTION

AL Fabricatibn, Assembly, and Erection

1. See Secnon 15201. Use an inert or shielding - gas- weldmg ‘method. Do not use
- oxygen-fuel weldmg The mtenor of the plpe shall be. purged W1th mert gas pnor to
'the root pass. - : : .

2. Wclded butt Jomts (both Iongltudmal and c1rcumferentxal) shall comply with
~ AWWA (220, Section 4. Do not allow heat tint to form in the heat affected zone
(HAZ) or remove heat tint completely from the HAZ of the ﬁmshed weld. The
maximum depth of gnndmg or.abrasive blasting to remove defects. shall not exceed

10% of the wall th;ckness Do not perform abrasive blasting with steel. shot, grit, or

sand.

3.  Welding electrodes shall .'com'ply with AWS AS54. Bai*e— wire-,shall-c‘dmply with
- AWS A5.9. Use electrodes E 316 for Type 316 stainless steel. '

B Installing Flanged Piping
See Section 15050 e

C.: " s Installatlon of Stamless“Steei Bolts and Nuts

| See Sectlon 15050

| D Installmg Abovegl_'ound or Exgosed Pxpmg
© See Section 15050.

" E. . Installing Buried Piping
* Install in accordance with Sections 02223 and 15201,
F.  Field Hydrostatic Testing

. See Section 15144.

END OF SECTION

 STAINLESS-STEEL PIPE o | 152764
* BKA1510100- 5 Sep 2000 (S15276.D0C) e



EXISTING HIGH
SERVICE PUMPS

NN Y

RN A

7
iy

"

EXISITNG RESERVOIR

e s e e e e

?/W

&
7S
/
7z
7
7 7
g 7
Z
i
[
2 ]
/
[
Y
Tt %
% |
CORROSION INHEITOR <

CHEMICAL FEED AREA

EXISTING SOFTENING
ROOM

N

o

R LI,

DMMK.I

1] | i
CONTAINMENT WALL, 5' — B" HIGH

@ g -

" FLUORIDE
HYPOCHLORITE. STORAGE ROON vonme FEED ROGM

ROLL-UP DOOR ?\T FEED ROOK [T RoLL—UP DOOR |

5 3 \ Poer— .
<Nmﬂumﬂ’( e m

NEW LOADING DOCK

GENERAL ARRANGEMENT DRAWING




EXIS"ﬂNG

)} WATER SUPPLY FROM

GROUND T\ (
ity EXISTING SOFTENERS
4
@ | e —
ABOVE
GROUND SALT [
|v—315 y—312 T SATURATORS « —{y-304
V-110+74{u] ANl V=136 V-140}vM] V=150+4M] —-—fH»lfH H1H 5]
& & & © & & o= kg tenl) Gy G503
- - . b voizs] F2] (o _
ANIX VESSEL ANIX vesseL | (M AN VESSEL | M AN vesseL | ] ANX vesse | M L ] ! Hi- |
No. 1 No. 2 |e-OH No. 3 [ OH No. 4 |edOH No. 5  |lHOH ! |
V-122 V-132 V=142 V=152 Cv-324] [P-320] [y=321]
\_/ ; ' \_/ \_/ ] FR Yoo I
@ V=143 | @ i @ ——|-}-——-M—-£| I C Y
[M] 7 7M] |
V=144 |cv=334i [P-330] [Vv=331] ®
> / VoI AN AN O AW AW A & AN AW AW
V=115 ——] & V1] [T V=145}——| A
r ®
TREATED
WATER [FE=230] |v-z13] cv—ml |v—211i
Ehlﬂ FROM EXISTING
< < < T F—— STORAGE TANK
¥—240 P-219
[P—220]
e I—~
@ <F> ® ® @ |v—223| [cv—223] [v-m}
@ 1] —
F > |__,
FLTER
T« .
AIRGAP—-—-—
V—402
Line Designation A B c D E F G H ! J
Softened | Vessel Feed |B/W to Waste | Treated Woter | Regeseront |Rinse to Waoste 8/W Treated Soiurated Dilution Waste
Description Supply Brine
Flow (gpm) 3125 825 340 625 52 52/340 340 3125 26 26 340
Size {inches) 18 8 8 8 2 [ 6 16 2 2
Material Sch. 10 _SST |Seh. 10 S8T] _ PVC Sch. 10 587 PVC NC PVC | Sch. 10 ST VG e FVC

PROCESS FLOW DIAGRAM




] N
o g
s e
z B2
z 5
g pE
= e
= 2
=
[«]
£
n
|
) @)
) W 49
S
] " — g
N - S T /20 R R B
L
@\ o I DR S N
=
=
L b — - e e a
TS
= ot e e e — o e e el e R —————————— e e e i e e — —
ol Yoo I IR
N A T
7= T R IR /2 N I
= ™\
@u. |||||||||||||||||||||||||||||||||||
[/
=
o w
g 3 _
m polt o e | Entﬂ m
[#] o
7 E 53
CD et z £2
3 ¥
[+ 39 <O
= (o]
G 5
5
) mm_ﬁrﬁr
X 3
|
|
|
wl

PLANT TQTAL FLOW ~——m

VLR

TO LEVEL INDICATOR AT

————-»CHEMICAL UNLOADING
TO LEVEL INDICATOR AT

———wCHEMICAL UNLOADING

STATION
STATION

HYPCCHLORITE FEED PUMP
PUMP §2

e XX T POST—CHLORINATION
INECTION POINT

HYPOCHLCRITE FEED PUMP

PUMP §3

V4
HYPOCHLORITE FEED PUMP
PUMP #4

CALIBRATION
CHAMBER

WYE STRAINER

WYE STRAINER
-Dm--b-tn'l—f Lo

DAY TANK
==
‘

S

HYPOCHL. @
TANK #2

SODIUM HYPOCHLORITE FEED SYSTEM




TECHNICAL MEMORANDUM

BASIS OF DESIGN

ANIX COLOR REMOVAL SYSTEM'.

SKYDCO WTP, MANTEDO, NORTH CAROLINA

prepared for

DARE COUNTY WATER DEPARTMENT
ROBERT ORESKOVICH, DIRECTOR

by

ROSTEK ASSOCIATES, INCORPORATED — PROGRAM MANAGER
BOYLE ENGINEERING CORP. - PROCESS CONSULTANT
QUIBLE & ASSOCIATES, PC — BUILDING/CIVIL CONSULTANT

Draft, August, 2000
Final, November 2000



BASIS OF DESIGN MEMORANDUM

ANIX COLOR REMOVAL SYSTEM

SKYCO WATER TREATMENT PLANT
MANTEQ, NORTH CAROLINA

AFFIDAVIT.

This affirms that the work described and summarized in this Technical Memorandum has

either been performed by me, or under my direct supervision.

Ian C. Watson, PE

November 9, 2000

NC License # 12532
Expires: December 31%, 2000




BASIS OF DESIGN MEMORANDUM

ANIX COLOR REMOVAL SYSTEM

SKYCO WATER TREATMENT PLANT
MANTEO, NORTH CARCLINA

BACKGROUND

Dare County Water Department serves the residents and visitors to the Outer Banks with
potable water. The Department curtently operates four water treatment plants and non-
contiguous water transmission and distribution systems. Potable water is also wholesaled

to the Towns of Nags Head, Kill Devil Hills and Manteo.

One of the four water treatment systems is located on Roanoke Island, at the Skyco plant.
This was the County’s first water treatment plant, and it went into service in 1980. The
treatment process is sodium cycle ion exchange sofiening, using groundwater as the feed

source. The nominal design capacity is 5.0 mgd.

The water treatment system consists of 10 freshwater wells (170-220ft); a raw water
booster station (currently not in operation); the treatment building, with laboratory and
office space; high service pumping; post treatment equipment for chiorination,
fluoridation, and corrosion inhibition; a ground storage tank of 2.0 mg capacity; and a
200,000 gallon elevated storage tank. Treated water from the facility is pumped to the
Town of Manteo, and through a sub-aqueous transmission main to the northern Outer
Banks.

The water quality from the freshwater well system is generally good, except for hardness
and slightly elevated Total Organic Carbon (TOC). After the softening and post-treatment
process, the finished water quality is consistently in compliance with the current
requirements of the State of North Carolina. However, the organic content of the water,

when exposed to the chlorination process, forms trihalomethanes (THM) in the system at



a concentration close to the current MCL (maximum contaminant level). It is expected
that even with changes to the disinfection strategies that the water from the current Skyco
treatment process will not consistently meet the future MCL for THM.

Since the current treatment process performs well, a completely new treatment process is
not indicated, nor would it be cost effective at this time. Based on this decision, the
approach is either to reduce the formation potential of THM by removing the organic
material from the water; or alternatively to change the disinfection strategy to
chloramination. The latter option was discarded because the County and all three Towns
practice chlorination, and to change the entire system to chloramines would be
impractical. Therefore, removal of the organics, and thus the THMFP, became the

preferred treatment strategy.

TREATMENT OPTIONS

The three options for organics removal examined by the County were:

* Absorption on activated carbon. A limited bench scale testing was performed at
the Rodanthe-Waves-Salvo reverse osmosis water treatment plant.

¢ Adsorption on anion exchange resin. Pilot testing was done at Skyco, Hatteras,
Rodanthe-Waves-Salvo RO plant, and Kill Devil Hills RO plant.

* Removal by Nanofiltration. No pilot testing was performed. Potential

performance and costs were evaluated based on experience elsewhere.

The County staff conducted a series of small-scale tests at the Rodanthe-Waves-Salvo
RO plant with activated carbon filters in 1998. Organics absorption was limited, with the
removal efficiencies experienced not high enough to guarantee future compliance with
Disinfection/Disinfection By Products rules.

Pilot testing with anion exchange was conducted at all of the County’s water treatment

plants over the past three years. The initial testing was done at Cape Hatteras in



anticipation of a new water treatment plant at that location. As a result, an anion
exchange system was installed in parallel with the new reverse osmosis {RO) plant, to

~ TUREL IR , % o WP
end for the RO permeate.

remove THMFP from
The results of the pilot testing were reported by Kim' to the County in 1998. The results
of the testing done at Skyco indicated that TOC removal of 75% and an exhaustion cycle
of 750-1000 bed volumes could be expected. Conceptual cost estimates placed the capital
expense at $0.55/gpd, including engineering and contingency; and O&M cost at
$0.11/kgal. Compared to the membrane option, at about $0.75/kgal and $0.40-$0.50/kgal
O&M cost, the ANIX option appeared to be the best economically, and was selected for

implementation by the County.

DESIGN BASIS

Based upon pilot testing, the ANIX beds will be sized based on an empty bed contact
time of 8 minutes. The design parameters for the ANIX system are shown in the

following table:

Vessel Diameter 12 Feet
Number of Vessels 5

Resin Depth 6 Feet
Resin Volume Per Vessel 679 Ft’
Vessel Flow 625 gpm
EBCT 8.1 Min
Surface Loading 55  gpm/ft?
Backwash Flow 340 gpm

! “Color and THMFP Removal Pilot Test at Dare County Water Treatment Facilities”, Philip H. Kim, PhD,
PE. June 1998.



Regenerant Flow (10% sol’n) Brine) 52 gpm
Slow Rinse Flow 52 gpm
Fast Rinse Fiow 625 gpm
Regeneration Period 5.5 Hours
Backwash 10 Min
10% Brine 2.5  Hours
Slow Rinse 2.5 Hours
Fast Rinse 20 Min
Regeneration Mode Down-flow

Regeneration provides a salt loading rate of 10 lbs/ft* of resin. Flow rate for the
regeneration is 0.5 gpm/fi>, That equates to approximately 52 gpm. Backwashing at 3
gpnv/ft® vields the flow rate of 340 gpm.

ANIX PROCESS FLOW DESCRIPTION

The Skyco Water Treatment Plant improvements will be designed to treat a nominal
4.5mgd of softened water from the current softening system, with peak capability to
5.0mgd.

The proposed treatment process for the Skyco Water Treatment Plant will utilize softened
well water as feed water. The water will pass through 5 anion exchange (ANIX) vessels
in parallel. The ANIX equipment has been sized for a design flow of 4.5mgd of softened
water from the existing treatment system. This may be increased to 5.0mgd for peak
needs, but will increase the frequency of regeneration. Because of the additional

hydraulic losses through the ANIX equipment, the existing raw water booster pump
located in the plant yard in front of the softener building will be repaired or replaced, and

returned to service. The pump motor will be equipped with a variable frequency drive for



operating flexibility. This work will be performed by the Dare County staff outside of the
contract for the construction of the ANIX addition.

Flow shall remain uninterrupted while any single vessel is in its regeneration cycle. The
flow rates shown in the process flow diagram reflect all vessels in service. The flow into
each vessel will be monitored using a magnetic type flow meter and totalized in the
control system PLC. This vessel total will be the parameter used to schedule
regeneration. Treated water will be piped back to the existing chlorine room for chemical
addition.

The ANIX vessels are sized for a design flow rate of 625gpm/vessel. Volumetrically the
vessels are sized for an empty bed contact time (EBCT) of about 8 minutes. The
maximum surface application rate at the service flow is about 5.5 gpm/ft*. The design

exhaustion cycle is based on a very conservative 600 bed volumes.

After each production cycle has been completed, the vessels will backwash. Backwash
flow rate will be controlled using a modulating valve and a flow meter. Regeneration will
follow the backwash. Sample points will be provided so that operators can monitor the

progress of the regeneration and exhaustion cycles throughout the process.

The regenerant system will draw saturated salt brine from new, vented saturation tanks,
and dilute it to a 10%= solution with water from the ground storage tank. The
regeneration system will consist of 3 identical pumps, and associated piping, valves, and
controls. All three pumps will have a connection to both saturated brine and to the